
 

 

1 

 

 

 PHASE I TOPICAL REPORT  

Field demonstration of an active reservoir pressure management though fluid injection and 

displaced fluid extractions at the Rock Springs Uplift, a priority geologic CO2 storage site for 

Wyoming 

 

April 5, 2016 

 

 

 

 

WORK PERFORMED UNDER AGREEMENT 

 

DE-FE0026159 

 

 

 

 

SUBMITTED BY 

 

University of Wyoming Carbon Management Institute 

1020 E. Lewis Street, Energy Innovation Center 

Dept. 4902, 1000 E. University Ave. 

Laramie, WY 82071 

 

 

 

 

 

PRINCIPAL INVESTIGATOR 

 

Zunsheng Jiao 

307-766-6802 

jjiao@uwyo.edu 

 

 

 

 

 

SUBMITTED TO 

 

U.S. Department of Energy 

National Energy Technology Laboratory 
[...]
for Option 1A and 1B. 

 

 

Figure 24: Option 1C – Flash Contact Chamber Plus Surface Condenser + Brine Reinjection 

 

Option 2: Membrane Separation Processes:  
As pointed out above, the maximum operating temperature of conventional membranes is 35°C. 

High-temperature membranes are available, but their use for desalination has been used mainly 

in R&D and demonstration projects. 

 

As such, this study focused on the use of membrane separation processes that are within the 

current membrane-operating envelope, especially because the operating pressures required by the 

high feed water salinity may negatively impact the use of high-temperature membranes. 

Demonstration testing to verify this latter assertion, should however, be conducted as a part of 

the Phase II testing. 

Cooling Water Feed & Vacuum via Vac. Pump or

Return to Power Plant Steam Ejector

Temp. Rise  °C 11 25 T°C

Flash Rate

8% of feed

Total Water Removed

500 gpm

6250 gpm <50 mg/l TDS

5,750 gpm 275 MMBTU/hr

103,034 mg/l TDS 500 U Value

85 T°C 50,000 ft2

5,750 gpm

Formation Water 103,034 mg/l TDS

6,250 gpm 85 T°C

95,402 mg/l TDS

90 T°C

Flash 

Direct 

Contact 

Chamber

Brine for Reinjection

Surface Condenser



 

 

81 

 

Because of the brief holdup time within the membrane elements, the processing can usually be 

done with a certain amount of supersaturation of calcium carbonate and calcium sulfate. 

Precipitation of these and other salts within the membrane passage may, however, require one or 

more scale inhibitors. 

 

At 50% recovery scale inhibitors are very likely to be successful. The maximum recovery 

achievable without softening will need resolution in pilot studies once steady state conditions are 

reached with the formation water withdrawal. Current scale inhibitors for membrane systems can 

reach 3 to 4 times normal saturation levels for calcium sulfate and calcium carbonate. Levels at 

2 times silica saturation are also achievable so higher recovery may not be scale limited. 

 

Option 2: Formation Water Flash Tank Cooler + Nanofiltration Only 
A nanofiltration system allows passage of monovalent ions, impeding the passage of multivalent 

ions to a much greater extent. Most of this effect is directed at the anions, so sulfate rejection 

may be very high while chloride is only poorly rejected. This results in a balancing of the 

osmotic pressure difference across the membrane and allows operation at TDS levels normally 

above the reverse osmosis capacity since only the osmotic pressure difference (salinity gradient) 

across the membrane is important.  

 

In this option, we also capture a small flash portion as high quality condensate from the 

formation water cooling. This reduces the capacity needs of the membrane system. It should be 

noted, that if formation water temperature declines over time the capacity of the membrane 

system will need to increase to offset the reduced flash condensate available. 

 

Option 2: Advantages and Disadvantages 
This option has the advantage of simplicity. It also recovers some 80 gpm of high purity water 

captured in the cooling process, which reduces the capacity requirement of the Nanofiltration 

system (Figure 25). 

 

The primary disadvantage is that the NF permeate is of a high TDS. While it will have limited 

hardness, the product water will have almost 2-3 times the NaCl concentration of seawater. 

Conceivably this water could be used in saline cooling towers, however, these are expensive in 

terms of both CAPEX and OPEX. 

 

It is also possible that undesirable volatiles, potentially present in the formation water, such as 

hydrogen sulfide, will be captured and quite possibly concentrated in the flash condensate. If this 

happens, a stripping process, rejecting the volatiles to the air may also be required. 

 

This option was considered primarily to look at the simplest membrane application. 

 



 

 

82 

 

 

Figure 25: Option 2 - Formation Water Heat Exchanger + Nanofiltration 

 

Option 3: Formation Water Cooler + Nanofiltration+ Reverse Osmosis:  
Options 3 (A and B) are essentially the same as Option 2, but with a reverse osmosis system 

added to purify the NF permeate to make the final product water more suitable for beneficial use 

in the associated power plant (Figure 26). This very soft RO permeate could be ideal for use as 

cooling tower makeup. 

 

Option 3A and 3B: Advantages and Disadvantages 
Both of these options have the advantage of providing high quality permeate. They have, 

however, the major disadvantage high overall costs when the formation water and reinjection 

well costs are included. Membranes will be significantly less costly to operate than evaporators. 

However, this operating cost differential is unlikely to make up for the high cost of formation 

water pump up and return. 

 

Vaccum via Vacuum Pump 500 gpm

Cooling Water or Steam Ejector 57,079 mg/l TDS

5,099 gpm Rejection 34%

Recovery 44%

35 T°C

NF Permeate

1,030 gpm 948 417 gpm

95,402 mg/l TDS 103,698 68,441 mg/l TDS

83 gpm

8.0% % of Feed Flashed Flashed Water

82 gpm Condensate

0 mg/l TDS mg/l TDS

Cooling Water Return 131,400

To oil ops. gpm -  as needed

5,099 gpm

20 Temp. Rise  °F 

51.0 btu/hr Removed

Formation Water 531 gpm

1,030 gpm 131,400 mg/l TDS

95,402 mg/l TDS

90 T°C

Total

Water Removed

Brine for Reinjection

to Power Plant

Flash Tank Nano Filtration
Media 

Filter



 

 

83 

 

 

Figure 26: Option 3A - Formation Water Cooler + Nanofilter + Reverse Osmosis 

 

 
Option 3B: Warm Lime Softening + Nanofiltration+ Reverse Osmosis 
Option 3B is the same as Option 3A but with warm lime softening pretreatment added. This is 

the same as 3 with warm lime softening added. This is also the membrane option with the 

greatest likelihood of long term operation with few problems. Lime softeners in front of 

membrane systems have proven to be very effective pretreatment methods (Figure 27). 

 

The produced water temperature increases the performance of the lime softening system, 

particularly in regards end point hardness and silica, as well as in the sludge settling 

characteristics. 

 

Soft Brine for Oil Ops. ??? gpm

Vaccum via 95,402 TDS

Vac. Pump

Cooling or steam eject'r NF

Water Rejection 30%

Recovery 50%

2,222 2,222 1,111 gpm

95,402 95,402 66,781 TDS

35 T°C

Cooling water

Return to P. Plant 500 gpm

1,670 TDS

NF Reject Brine

1,111 gpm RO

Formation Water 124,023 TDS Rejection 97.5%

2,222 gpm RO Reject Brine Recovery 45%

95,402 TDS 611 gpm

90 T°C 120,055 TDS

To oil ops. ??? gpm

Brine for reinjection 120,055 TDS

1,722 gpm

122,615 TDS

Reverse Osmosis

Nano Filtration
Flash/

Heat Exchanger

Media 

Filter



 

 

84 

 

 

Figure 27: Option 3B - Warm Lime Softener + Formation Water Cooler + Nanofilter + Reverse Osmosis 

 

Evaporation Systems 
Option 4A: Softener + Mechanical Vapor Recompression Evaporator  
Evaporation using a mechanical recompression cycle is the most common process applied in 

power plant and other industries to deal with high-salinity wastewaters. MVR Evaporators in 

their Brine Concentrator manifestation are ubiquitously used in these industries. Furthermore, in 

EOR and SAGD applications, MRV Evaporators are commonly used to concentrate produced 

waters rich in sodium chloride. Because of the evaporator’s ability to process high-salinity water, 

its application to extract the 500 gpm of formation water is considered a most favorable 

approach, requiring considerably less formation water feed and much less brine residual for 

reinjection. 
 

Cooling of the formation water is not required, and the latent feed water heat will be helpful in 

the overall energy balance. To concentrate the formation water to the highest degree possible in 

the MVR Evaporation system, the feed water will require prior softening to remove the calcium, 

alkalinity, and silica, which would otherwise scale the evaporator. Addition of lime to the 

softener will not only precipitate the bicarbonate as calcium carbonate but will also reduce the 

hardness sufficiently to prevent calcium sulfate scaling. The precipitation process, which will co-

precipitate magnesium, will reduce the silica content to a level at which silica scaling will not be 

an issue in the evaporator or in the reinjected brine concentrate. 

Soft Brine for Oil Ops. gpm -  as needed

Vaccum via 92,000 TDS

Vac. Pump

or Steam Ejector Rejection 30%

Softening Recovery 50%

Chemicals

(Lime)

2,268 gpm 2,222 2,222 1,111 gpm

92,000 92,000 64,400 mg/l TDS

Clarifier 35 T°C

Sludge

Cooling water

Return to P. Plant

Rejection 97.5%

Recovery 45%

NF Reject Brine

1,111 gpm 500 gpm

119,600 mg/l TDS 1,610 mg/l TDS

~25% Solids

Formation Water Sludge cake to

2,268 gpm disposal RO Reject Brine

95,402 mg/l TDS 611 gpm

90 T°C 115,774 mg/l TDS

To oil ops. gpm -  as needed

Brine for reinjection 115,774 mg/l TDS

1,722 gpm

118,242 mg/l TDS

Sludge 

Thickener

Dewatering

Filter Press or Centr.

Heat 

Exchanger
Nano Filtration

Warm Lime

 Softening

Media 

Filter

Reverse Osmosis



 

 

85 

 

This scenario proposes to use of warm lime softening (WLS), which not only eliminates the need 

to reduce the feed temperature, but typically also causes the softening reactions to proceed more 

quickly and efficiently. A determination will be made during the Phase II pilot testing to 

determine whether sufficient silica is removed from the high TDS formation water to ensure that 

silica scaling does not occur in the reinjection process. Should the silica removal in the WLS be 

questionable, dolomitic lime can be substituted for lime to add additional magnesium for higher 

silica removal. 

 

The idea of adding a flash tank to flash off about 8% of the formation water, as described in 

Option 2A, may be considered as a trade-off to reducing the evaporator size. It is unclear, 

however, how much economic benefit would be realized by adding equipment and complexity to 

the treatment system. This alternative can be further investigated for all of the evaporator 

options. A process sketch of this MVR Evaporator treatment approach is shown in Figure 28 

below. 

 

Advantages of the MVR Evaporator Option 
The main advantages of using this evaporative technique include the following: 

 It is a well-proven, off-the-shelf technology. 

 Of all the previously described scenarios, it has the lowest formation water feed and the 

lowest brine reinjection.  

 The process produces 500 gpm of high-quality distillate with a TDS of <10 mg/l of 

inorganic salts. This water may be used for the power plant’s boiler makeup ion exchange 

system. 

 The unsaturated and clean brine concentrate residual may be well suited for drilling and 

facing operations. 

 

Disadvantages of the MVR Evaporator Option 
 The main disadvantage of the evaporator approach is that the formation water must be 

softened before the evaporation step. Softening adds process complexity and leaves a 

residual sludge/filter cake that must be disposed of. Most power plant sludges are either 

deposited in on-site landfills or are hauled off to conventional landfills. The nature of this 

sludge residual would have to be tested for toxicity to see whether it can also meet the 

standards set for disposal in a conventional landfill. 

 Evaporators are complex systems of high-alloy construction to prevent corrosion. Their 

operating costs are also relatively high, mainly due to the energy consumption of the 

vapor compressor, which is the heart of the system. As such, the CAPEX and OPEX for 

the MVR Evaporator on a stand-alone basis are relatively high. These costs are, however, 

mitigated by the small feed water and reinjection demand (high overall water recovery), 

so that the total project and operations costs are favorable.  

 The influence of some of the formation water constituents, such as boron, will have to be 

further investigated. (While in a non-precipitating evaporator boron does not pose a 

processing problem, boron, depending on operating pH, does volatilize over with the 

distillate resulting in a contamination issue.) 

 

 



 

 

86 

 

Soft Brine for Oil Ops.

gpm - as needed 500 gpm

92,000 mg/l TDS <10 mg/l TDS

Conc.Factor 2.75

Softening Recovery 64%

Chemicals

(Lime)

802 gpm 786 786 gpm

92,000  90 T°C 92,000 mg/l TDS

Clarifier

Sludge

gpm - as needed

~25% Solids Soft brine to Oil Operations

Formation Water Sludge cake to

802 gpm disposal Brine for Reinjection

95,402 TDS mg/l

90 T°C 286 gpm

253,000 TDS

Bag Filter

Sludge 

Thickener
Dewatering (Filt. 

Press or Centrif.)

Distillate

Evaporator

MVR

Warm Lime

 Softening

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 28: Option 4A - Warm Lime Softener + MVR Evaporator 

 

 
Option 4B: Multiple Effect (MED) Evaporator  
The interest in using a multiple effect in place of a MVR Evaporator is in its potential to use the 

formation water’s latent heat as an essentially free driving source to power the evaporation 

process. If enough energy could be delivered by the formation water to evaporate 500 gpm of 

brine, then the goal would be achieved. 
 

Sufficient formation water would be fed to the first effect of the MED system to flash off enough 

steam to feed the remaining effects. The steam would then be passed on to the next effect to 

create the cascading steam generation/condensation process for all of the vapor bodies in series. 

The steam generated in the final effect would be condensed in a water-cooled condenser. A small 

portion of the brine residual from the flash chamber (1st effect) would be passed on to the next 

and subsequent effects in a cascading manner. The final MED blowdown is then mixed with the 

residual from the flash chamber and reinjected into the formation. 
 

Because the energy of formation water, based on feed and discharge temperature differential, 

yields only 105 BTU per pound (190 – 85 BTU) and the GOR of a 6-effect system (realistic 

maximum number of effects) is about 4 to 5.5, it would take about 8,530 gpm of feed water to 

make the system work, leaving 8,030 gpm for reinjection. The mass and energy balance of this 

approach is shown in Figure 29. 

 

 



 

 

87 

 

Based on the high formation and reinjection water demand, the costs for the wells, plus the 

CAPEX of the large MED system, this option is unattractive and was, therefore, not considered 

competitive with the MRV Evaporator. It is, therefore, not pursued beyond this initial evaluation 

stage. 

 

One advantage of the MED vs. the MVR approach is that softening would not be required 

because of the low extraction rate per pass through the system. This advantage would, however, 

not be sufficient to economically justify this option. Use of outside steam to supply additional 

energy for either the MED would reduce the large feed and blowdown rates, but such a steam 

supplement would negate the energy advantages envisioned for this approach and would still 

make the MVR Evaporator a more economical and simple choice. 

 

It should be noted that Multi Stage Flash (MSF) evaporation was also considered, but this 

technology, which would also rely on the formation water’s latent heat driving force, would 

suffer from the same disadvantages as the MED approach. 

 

 

Figure 29: Option 4B - Warm Lime Softener + MED Evaporator 

 

  

Steam gpm - as needed

Soft Brine for Oil Ops. 500 gpm

8,529 gpm <10 mg/l TDS

Conc.Factor 2.00

8,443 gpm Softening Recovery 50%

Chemicals

820 (Lime)

gpm 812 812 gpm

96,400 mg/l TDS

 81 T°C

Clarifier

Sludge

37 T°C Cooling

406 gpm Water

gpm - as needed

Soft brine to Oil Operations

7,623 gpm ~25% Solids 7,623 gpm

Sludge cake to

disposal

Formation Water Brine for Reinjection

8,529 gpm 8,029 gpm

95,402 TDS mg/l 193,000 TDS

90 T°C 82 T°C

Flash 

Chamber 

(Effect 1)

Distillate

Evaporator

6 Effect (Total) 

MED

Last Eff. 

Condens'r

Warm Lime

 Softening
Bag Filter

Sludge 

Thickener
Dewatering (Filt. 

Press or Centrif.)



 

 

88 

 

Option 5: Softener + Evaporator + Crystallizer 
Option 5 adds a crystallizer to Option 4A to further concentrate and crystallize the evaporator 

blowdown. This approach embodies all of the aspects and benefits of the MVR Evaporator 

scenario and provides a means to take the total process residual to dryness, leaving a salt cake for 

disposal. The flow schematic of this scenario is shown in Figure 30. 

 

The crystallizer power cycle would also be mechanical vapor compression, which provides 

energy savings for such a large system. Because of the large feed rate and the high salinity and 

crystal concentration of the process slurry involved, it would be preferable to have the 

crystallizer system consist of 2 parallel units, each of 50% or 60% capacity. Doing so provides 

redundancy and assures continuous processing even if one unit is in need for maintenance or 

repair. As is the case with MVR Evaporators, MVR crystallizers are common in the power plant 

industry and are used as the final step in ZLD operations. They have been in successful service in 

power plants for more than 30 years. Similar to the evaporator distillate, the crystallizer produces 

high-quality water, typically guaranteed to be <50 mg/l TDS. 

 

Dewatering of the crystal slurry in a system of this size would be done using a centrifuge, 

probably in a 2 x 50% or 2 x 100% configuration, which would leave a moist salt residual ready 

for on- or off-site disposal. Due to the high salt content of the formation water, the salt 

production by the crystallizer will be about 250 tonnes/d (on a dry basis). It is estimated that this 

translates to a landfill airspace requirement of about 2 to 4 acres per year, 25 feet deep. 

 

Alternatives are currently being developed that allow the crystallizer slurry (no dewatering 

system needed) to be mixed with reagents to stabilize the otherwise soluble salts so that they 

become nearly impervious to water intrusion and leaching. One of the major reagent components 

could be the power plant’s generated fly ash. Because our application will be located in an arid 

region, however, the stabilization of residuals will not be further considered. 

 

Advantages of the MVR Evaporator and Crystallizer  
In addition to those cited for the MVR Evaporator, main advantages of adding a crystallizer 

include: 

 The crystallizer technology is well proven and offers off-the-shelf readiness. 

 The combination results in the lowest formation water feed requirement of all the options 

listed. 

 There is no brine residual that requires disposal via reinjection.  

 The combination produces 500 gpm of high-quality distillate with a TDS of <25 mg/l 

inorganic salt content. This water may be used for the power plant’s boiler makeup ion 

exchange system. 

 

  



 

 

89 

 

Disadvantages of the MVR Evaporator and Crystallizer 
In addition to those cited for the MVR Evaporator, main disadvantages of adding a crystallizer 

include: 

 The addition of a crystallizer adds process complexity. Crystallizers are more difficult to 

run and require more operator and maintenance attention than evaporators. 

 Because of the high salt concentration being processed, crystallizer metallurgy faces a 

high corrosion potential compared to that experienced in an evaporator and, thereby, 

makes the crystallizer significantly more expensive. 

 The dewatering of the salt slurry is often associated with high operations and 

maintenance efforts. 

 Crystallizers are high in OPEX and CAPEX. 

 The salt cake residual must be disposed of in a landfill, either on- or off-site. 

 

 

Figure 30: Option 5 - Warm Lime Softener + Evaporator + Crystallizer 

 

Option 6: Membrane Distillation (MD) 
We evaluated the applicability of the MD process to our requirements. With the formation water 

at 90°C, one may assume a potential temperature differential of (90°C - 30°C) = 60°C (108°F) 

could be available for evaporation. 

500 gpm

<10 mg/l TDS

Soft Brine for Oil Ops.

gpm - as needed

92,000 mg/l TDS

Conc.Factor 2.75 From 

Softening Recovery 64% Crystal'zr

Chemicals

(Lime) 318 gpm

510 gpm 500 500 gpm <10 mg/l TDS

92,000  90 T°C 92,000 mg/l TDS Evaporator Distillate

Clarifier

Sludge 182 gpm

253,000 TDS

gpm - as needed

Soft brine to Oil Operations

Crystallizer

Distillate

~25% Solids 182 gpm

Sludge cake to <10 mg/l TDS

Formation Water disposal

510 gpm

95,402 TDS mg/l

90 T°C

No Brine Reinjection Needed

Sludge 

Thickener

Crystallizer

MVR

Dry Salt Only

Dewatering (Filt. 

Press or Centrif.)

Evaporator

MVR

Warm Lime

 Softening
Bag Filter

Tot. Water Removed



 

 

90 

 

 

MD operates essentially as a multi-effect evaporator, meaning that the steam/vapor generated in 

the first effect is used to evaporate more water in the second effect, and so on. The formation 

water is hot enough to not require additional heating. The thermal performance of MD systems is 

not highly efficient thermodynamically, however. We made some speculative assumptions as to 

performance by calculating various configurations. The highest reported GOR for MD systems 

with similar feed and exit temperatures ranges from 4 to 11. It must be noted that the details of 

the 11 GOR system are unavailable and likely do not include any “waste heat” inputs. In this 

application we anticipate at 50% recovery (i.e., a concentration factor of 2) a Boiling Point Rise 

(BPR) of about 3.5°C (6°F). This BPR is additive between each effect, so a maximum number of 

effects is probably limited to 6 or less. A 6-effect system, with no external heat addition, could 

conceivably operate with somewhat more than 50% recovery, leaving the brine concentrate 

residual at approximately 30°C (86°F). 

 

A GOR of say five means essentially that 1 kg of the initially generated steam can be used to 

generate a total of 5 kg of steam (condensate). In a membrane distillation system using the 

formation water brine, we first need to get the 1 kg of steam. In terms of our required 500 gpm, 

the system will need to first produce the equivalent of about 94 gpm of steam at as high a 

temperature as possible, say at least 80 - 81°C (176°F – 178°F). This can be accomplished in a 

flash evaporator, but will require approximately 8,500 gpm of brine. Figure 31 illustrates a 

possible configuration with a sample heat and material balance. The 80.6°C brine return could 

also be flashed to steam, using more cooling tower water. 

 

 

Figure 31: Membrane Distillation Thermal Balance 

 

The treatment system highlighting the overall MD process is shown in Figure 32. It should be 

noted that the flow and mass balance is identical as that for Option 4B, the Multiple Effect 

Evaporator process except that, based on the MD supplier claims, no feed softening would be 

required. The MED could potentially have better thermal performance, although at much greater 

capital cost than an MD system. 

 

Membrane Distillation System (6 effect) GOR = ~ 5.3

Deg C 80.6         71.1         61.7         52.2         42.8         33.3         

Flash Steam gpm 25.0            Deg C in

93.8      29.0            Deg C out

80.6      Deg C 10,210       GPM

Brine In GPM

812          406.18       GPM Brine Out

192,926     Brine TDS

GPM 93.8         89.4         85.1         81.0         77.2         73.5         500.0   GPM Product

GPM TDS Deg C 50 ppm TDS

Brine To Flash 8,529      96,463    90.0         

Brine Return 8,029      101,340  81.5         

Cooling water

1 2 3 4 5 6



 

 

91 

 

 

Figure 32: Option 6 – Membrane Distillation 

 

 
Steam Driven MED and MD Systems 
To reduce the formation water and reinjection demand, both the MED and MD systems could 

utilize low-pressure steam as the prime thermal driver instead of flashing the formation water. 
[...]
NPV: $65MM 

Low formation water and reinjection 
demand. Proven technology. Low risk. 
Produces high-quality distillate (10 
mg/L)l No need to cool formation water 

Needs front-end warm lime 
softening. More expensive 
technology in both OPEX and 
CAPEX compared with 
membrane processes. 
Formation water needs to be 
softened 

4B 

MED Evaporator with no 
energy supplement 
CAPEX: $364MM 
NPV: $383MM 

Proven technology. May be able to 
utilize formation water heat to reduce 
energy demand 

Needs front-end warm lime 
softening. Subject to the amount 
of supplementary steam used. 
May have large feed and 
reinjection demand. More 
complicated to operate than the 
MVR version 

5 

MVR Evaporator + 
Crystallizer 
CAPEX: $79MM 
NPV: $98MM 

Lowest formation water and no 
reinjection demand. Proven technology. 
Low risk. Produces high-quality 
distillate (25 mg/). Crystallizers can be 
difficult to operate 

The evaporator-crystallizer 
combination is expensive 
technology in both OPEX and 
CAPEX. Formation water needs 
to be softened. Approximately 
260 m3/d of salt must be 
disposed of 

6 
Membrane Distillation 
CAPEX: $343MM 
NPV: $361MM 

Uses multiple flash bodies. Less 
susceptible to scaling, may not need 
front end softening. Uses formation 
water for energy source  

Unproven technology on this 
scale. May need softening of 
concentrate prior to reinjection. 
Otherwise, same negatives as 
the MED evaporator 



 

 

99 

 

Discussion of Economics:  
Based on the given assumptions, a review of the cost summaries presented in Table 8 shows that 

the formation water and brine reinjection flow volume demand has a significant impact on the 

CAPEX and NPV of the total installation. With the exception of Option 2 -- i.e., the scenario 

using only pretreatment followed by NF -- the processes with the least feed water and reinjection 

demand are the ones showing the most favorable economics.  
 

Options 1: Although all three scenarios in Option 1 have the immense benefit of providing a 

simple, low-tech, and low-risk approach to removing the requisite amount for formation water, 

their high formation water and reinjection requirement translates into unacceptably high capital 

costs. The 3 versions of Option 1 should, therefore, not be further pursued. 
 

Option 2: Given that Option 2 produces a very saline NF permeate as product water, which most 

likely has no beneficial use and would become a burden for ultimate disposal, this option is 

discounted. 
 

Option 3: This option, which features the addition of RO, using the NF as a necessary 

pretreatment, results in an acceptable water quality that would be of beneficial use within the 

power plant or other. The relatively low CAPEX makes this option of interest, but it does require 

a high volume of formation water and brine reinjection, which results in a high total CAPEX and 

NPV. Although these costs are high, this membrane technology ranks third in the overall cost 

evaluation. For this reason, it may have enough merit to remain under consideration. 
 

Option 4A: This option, which treats the formation water using an MVR Evaporator, appears to 

be the most technically advantageous of all the options and has the lowest overall CAPEX and 

NPV. This option is considered to be the best available approach to removing and treating the 

requisite amount of formation water: it consists of all technologies that have been proven in 

similar application, it produces the highest quality water for beneficial use, and it results in the 

smallest process waste residuals. The evaporator concentrate may also lend itself to lithium and 

possibly boron recovery. 
 

Option 4B: The MED system, which is also an evaporation process, is less favorable unless 

there is an excess of low-value steam available from the associated power plant. In a version 

where the formation water’s latent heat is used as the energy source, this option is too costly 

owing to its high feed water and brine disposal requirement. If supplemental steam were used, 

this demand would decrease, possibly even to the level required for the MVR Evaporator 

scenario. Use of waste or low-value steam has been discussed in power plant applications for 

many years but has never progressed beyond the conceptual paper stage. There are currently no 

MED Evaporator systems used for power plant wastewater treatment in the U.S. For the sum of 

these reasons, this option is not recommended. 
 

Option 5: A crystallizer is used in conjunction with a MVR Evaporator. The big advantage 

offered by this approach is that it requires the least amount of formation water and has no brine 

to reinject. There is, however, a large amount of salt residual that must be disposed of. Compared 

to the MVR Evaporator only scenario, the addition of crystallizer to the process of Option 4A 

significant increases the capital and operating costs. Experience in the power industry and EOR 



 

 

100 

 

operations has shown that waste brine disposal via deep well injection, when possible and as 

proposed in Option 4A, is the preferred choice. Although landfill deposition of crystallizer salts 

is a common occurrence in power plant applications, the amount of salt generated and requiring 

disposal in this RSU application is significantly larger by comparison and may, aside from the 

costs, be a burdensome operation. Even though Option 5 consists of all proven technologies and 

its CAPEX and NPV rank closely behind the cheapest acceptable option, the use of a crystallizer 

should remain under consideration. The slurry concentrate, recirculating within the crystallizer, 

may also lend itself well for the recovery of lithium and possibly boron. 
 

Option 6: This Membrane Distillation option is similar to the MED Evaporator system of Option 

4B and has essentially the same advantages and disadvantages, as well as similar costs. The 

potential use of waste or low-value steam, described for the MED, applies here as well. The one 

distinction that sets it apart from the MED is that MD systems appear to be less susceptible to 

scaling, so that a front-end softener may not be required. If, however, auxiliary steam were to be 

used to minimize the formation and reinjection flows, then the MD concentrate may have to be 

conditioned via softening prior to reinjection. Because MD is not as proven a technology as 

MED in similar applications, further testing would be required to qualify it as a potential process 

candidate. 
 

Because the capital costs for the formation and reinjection wells are so dominant compared with 

the water treatment system costs (see Table 8), the economic model assumptions were modified 

to determine a hypothetical well cost that would level the playing field for the water treatment 

systems. Using the economic model, it was found that the three Option 1 scenarios would be 

approximately equal to Option 4A (MRV Evaporator) if the formation and reinjection well costs 

were reduced to $400,000 per 150 gpm well. Such a low well cost number is obviously not 

realistic. 

I. Recommended Technologies (Three Scenarios) 
 

Based on the technical and economic factors enumerated above it is recommended that three 

main technologies be pursued for application in the RSU formation water treatment program. 

The pros and cons of all the options and the reason for selecting the three technology approaches 

have been illustrated. 

 

The recommended process trains are in order of preference: 

1. Option 4A: Softening pretreatment followed by evaporation in an MVR Evaporator. 

2. Option 5: The same as Option 4A, but with a crystallizer added to evaporate the 

evaporator blowdown to dryness. 

3. Option 3: Although not economically as favorable as the first two choices, this 

technology offers a backup and would be of more interest if the formation water and 

reinjection costs were found to be lower than assumed in this study. 
 

Because Phase II of this project consists of an active demonstration program where technologies 

will be tested, it is recommended that some of the other technologies be included in the test 

program evaluation but at a lower level of effort. Such work could be in the form of laboratory or 

bench scale testing. 



 

 

101 

 

IX. ROCKY MOUNTAIN BRINE TREATMENT TEST CENTER 
 

A. Overview 
 

The high-temperature, high-salinity, and general “difficult to treat” characteristics of the 

Madison formation water will require bench and pilot demonstration testing even for what would 

otherwise be off-the-shelf technologies. In addition to the three selected treatment approaches, 

other up-and-coming technologies should also be investigated for this application. It is 

recommended that some of this testing be done off-site for cost and logistic reasons, while 

others, such as the membrane separation processes, which require large formation water 

volumes, be done on-site. 

 

The formation water characteristics are unique, and it is recommended that any real 

demonstrations be done on the actual water. Preliminary check-out and proof-of-concept work 

may be accomplished using synthetic formation water if the actual water is not available in time, 

as will most likely be the case at the beginning of Phase II. 

 

As discussed in the previous sections, there are a number of candidate technologies that can be 

considered to treat the requisite formation water and make it suitable for beneficial use. Most of 

these methodologies have some pretreatment requirement to meet the processing goal. 

 

B. Pilot Testing Approach 
 

The demonstration of the different technologies will be done on- and off-site, depending on the 

mobility and cost of installation for the pilot test equipment, as well as on the formation water 

and brine disposal volume needs. On-site vs. off-site staffing requirements and staffing costs are 

another factor to be considered. 

 

Because the produced water may not be available early in the project, we anticipate that some of 

the initial check-out, fine tuning, and proof-of-concept work at the beginning of Phase II will be 

done at off-site laboratories using synthetic formation water. This work will then be followed by 

using the limited amounts of actual formation water that should be available from the monitoring 

well, which is scheduled to be installed at the beginning of Phase II. 

 

C. Technology Selection for Pilot Testing 
 

The main technologies recommended for pilot testing and demonstration are: 

1. Evaporation  

2. Crystallization of evaporator concentrate  

3. Nanofiltration using conventional temperature membranes 

4. Nanofiltration followed by Reverse Osmosis using conventional temperature membranes 

 



 

 

102 

 

 

In addition to the above, the following pretreatment processes will also be bench and pilot tested, 

as they are anticipated to be an integral part of the overall treatment scheme: 

1. Flash evaporation and formation water cooling 

2. Lime softening for hardness, alkalinity, and silica reduction 

3. Hot lime softening for hardness, alkalinity, and silica reduction 

4. Electro Coagulation as a possible substitute for the softening process 

 

Other technologies that should be investigated via bench testing but not necessarily pilot tested 

include: 

1. Use of high-temperature Nanofiltration membranes 

2. Use of high-temperature Reverse Osmosis membranes 

3. Membrane Distillation 

 

Not-yet-identified treatment processes can also be tested if such processes are later identified and 

show merit. 

 

D. Bench and Pilot Testing Venues 
 

Analytical Laboratory:  
Formation and process water streams will be chemically analyzed on a regular basis throughout 

the Phase II testing interval. This work will be done at an analytical laboratory using industry 

standard procedures. It is anticipated that some, if not all, of this work will be done at the 

University of Wyoming’s analytical laboratory with some samples sent to an accredited 

laboratory for verification. 
 

Off-site Bench Testing and Analytical Laboratories:  
It is envisioned that much of the preliminary work will be done at the University of Wyoming’s 

Center of Excellence in Produced Water Management (CEPWM) Laboratories, which is 

currently headed by Jonathan A. Brant, P.E., Ph.D. Other venues will also be considered. 
 

The University of Wyoming facility has the equipment necessary to conduct softening bench 

testing as well as membrane separation processing. Their current Ultra- and Nanofilter and 

Reverse Osmosis test unit can be used for both ambient and high-temperature processing. The 

latter will require some modifications of its components to make it suitable for high-temperature 

operations. 
 

The glassware or bench test evaluations of flash evaporation / cooling of the hot formation water 

can also be carried out at this facility, most likely in conjunction with the University’s analytical 

laboratory. 

 

On-site Pilot Testing:  
On-site testing should be done for those technologies that require a relatively high volume of 

formation water feed and/or need the formation water to be in an “as is” condition as it exits the 

well. The latter can be important to some processes, such as flashing or softening, where prior 



 

 

103 

 

exposure to the atmosphere and/or cooling may change the nature and concentrations of some of 

the components. 

 

Technologies that require large volumes of feed are mainly the membrane separation processes 

like Ultra- and Nanofiltration and Reverse Osmosis. This Rocky Mountain Brine Treatment Test 

Center will offer the opportunity to pilot test the above and other processes on-site using “fresh” 

formation water. 

 

Off-site Pilot Testing:  
Off-site pilot testing is recommended for those technologies that do not require high and ongoing 

volumes of formation water and utilize equipment that would be costly to transport to and install 

at the RSU test site. The specific technologies in this category are the evaporation and 

crystallization processes. 

 

Evaporator Pilot Testing  
Although it is possible to ship a pilot-sized evaporator to a site, most evaporator testing of this 

type is conducted at laboratories operated by the main evaporator vendors.  
 

The heart of MVR and multi-effect falling film evaporator systems are the long vertical tubes 

where the evaporation takes place and most of the potential processing issues, i.e., scaling and 

plugging occurs. A full-scale evaporator may have 1,800 or more 2-inch diameter by 60+ ft long 

tubes through which many thousands of gallons per minute of brine circulate as a thin falling 

film.  
 

An evaporator test unit can mimic this process accurately using 1 to 3 shorter tubes featuring a 

falling film brine flow equal to that of a full-scale system. The amount of brine required is, 

therefore, relatively small, amounting to only a few gallons per hour of makeup. The total 

volume of feed water for testing will be 150 to 400 gpd, which can easily be trucked to the off-

site facility.  
 

Scaling or other problems typically manifest themselves relatively quickly so that a test duration 

of approximately three weeks should be sufficient to validate the process. Chemical analysis of 

the feed, distillate, and concentrate streams is part of the test procedure. Depending on the 

constituents, vent condensing with subsequent chemical analyses may also be conducted. 

Monitoring of the heat transfer value experienced will also provide important data for a full-scale 

design can be based.  
 

Demonstration of the vapor recompression cycle is not considered to be necessary, as this simple 

thermodynamic process is based on evaporator heat transfer and boiling point rise. Both of these 

parameters will be part of the test data. The process demonstration and collected data will be 